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Splenectomy Notification
To Dr…………………………………..  (Patient’s G.P)

[image: image1.png]


Vaccines Received
· Pneumococcal 
Date given…………

Re-immunisation due: ……………..
Brand:………………

· HIB/Men C*

Date given…………

Primary immunisation (further doses required)
Brand:……………… 




Previously immunised,  reinforcing dose given 
· Influenza

Date given…………

Re-immunise: each year (Sept-Nov)

Brand:………………
(*Meningococcal ACWY Vax - only required if travelling to endemic areas e.g sub-Saharan Africa, India or Nepal, or pilgrimages to the Haj or Umrah)

Antibiotic Prophylaxis- Adults should receive a minimum of 2 years prophylaxis. Children should receive prophylaxis until at least the age of 16 (minimum two years). 
Without penicillin allergy:



With penicillin allergy:
	Penicillin V (oral)
	Tick √ appropriate box

	
	Min. 2 yrs
	Life Long

	Adult
	500mg b.d
	
	

	   Child
	At least to age 16 + Min. 2 yrs 
	Life Long

	1mth- 6 yrs
	125mg b.d
	
	

	6 –12 yrs
	250mg b.d
	
	

	>12 yrs
	500mg b.d
	
	

	Erythromycin (oral)
	Tick √ appropriate box

	
	Min. 2 yrs
	Life Long

	Adult
	500mg b.d
	
	

	   Child
	At least to age 16 + Min. 2 yrs 
	Life Long

	1mth -  2 yrs
	125mg b.d
	
	

	2-8 yrs
	250mg b.d
	
	

	>8 yrs
	500mg b.d
	
	




Alternative Prophylaxis advised:…………………………………………………………………………………


DoH Splenectomy Card and Information Leaflet given to patient (please tick)

An NUH patient information leaflet “Patients with an absent or poorly functioning spleen)” 

(available from the antibiotic’s website) has been given to the patient (please tick)

A splenectomy was performed on the above named patient, on ………….(date)


under the care of …………………………(consultant team)


at ……………………... campus.





Dr / Pharmacist Signature:…………………………………..		Date:………………………………





Contact Number:………………………………………………
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